DETAILED PROJECT REPORT
ON
METHANE CAPTURE (BY ANAEROBIC TREATMENT OF
500 M3 /HR EFFLUENT) TECHNOLOGY
(GUJARAT DAIRY CLUSTER)

il

i

4

ENEREY IS LIFE

CONSERVE IT

Bureau of Energy Efficiency

Prepared By Reviewed By

<, . 3T T, m




METHANE CAPTURE (BY ANAEROBIC TREATMENT OF 500
M3 /HR EFFLUENT) TECHNOLOGY

GUJARAT DAIRY CLUSTER



BEE, 2010
Detailed Project Report on Methane Capture (By Anaerobic
Treatment Of 500 M3 /Hr Effluent) Technology

Guijarat Dairy Cluster, Gujarat (India)
New Delhi: Bureau of Energy Efficiency;
Detail Project Report No.: GUJ/DRY/MCP/06

For more information

Bureau of Energy Efficiency Ph: +91 11 26179699 Fax: 11 26178352
Ministry of Power, Government of India Email: jsood@beenet.in
[...]
At minimum three locations, sludge outlets connected to a common sludge line for sampling/excess
sludge disposal to the sludge pit shall be provided. Pipe inserts with puddle flange shall be provided
at all effluent/sludge inlet/outlet points. The overflow from the bio-digester will be send to clarifier A
for settling of overflow solids.

CLARIFIER A

The overflow from UASB Reactor will enter into primary Clarifier. The suspended solids settled at the
bottom of the clarifier will be sent back to buffer tank. The overflow from clarifier will be send to Pre
aeration tank.

PRE AERATION TANK:

The effluent after anaerobic treatment has dissolved gases, to expel out these dissolved gases the
aeration is carried out in pre aeration tank.

GAS HOLDER / GAS COLLECTION SYSTEM:

The biogas generated from UASB reactor is collected in the floating gasholder. A floating gas holder
type bio-gas unit consists of i) Gas Holder, ii) Inlet & outlets assembly and iii) Water removal device.

The gas holder consists of a guide rollers fitted into the brackets on the circumference of the gas
holder tank, slides inside the C channels fixed to the RCC tank wall, a cylindrical tank made of mild
steel sheet painted with epoxy coating. The gas holder tank will be kept upside down so that it
immersed in the water. It collects gas which comes out of the UASB and moves up. When the gas
outlet is opened, the gas so collected is pushed out into the pipeline by the weight of the tank itself, at
a constant pressure of 8 to 10 inches of water column. The drum then moves down this up and down
movement of the drum is guided by a guide rollers fitted into the brackets on the circumference of the
gas holder tank, slides inside the C channels fixed to the RCC tank wall.

FLARE STACK

The excess Bio-Gas can be burnt at flare stack. The flare stack shall be provided in MS pipe in pipe
arrangement with an outer protecting shell and inner gas transmission line leading to the burner. The
stack shall be provided with a suitable concrete foundation, necessary bends, specials, etc.
complete, well grouted. An approach ladder shall be provided up to the top of the stack for gas
flaring. Before installing the stack the outer surfaces of the inner and outer pipes shall be provided
with one coat of red oxide primer followed by two coats of enamel paint of approved make and shade
for weather protection.

ADVANTAGES OF BIO-DIGESTER SYSTEM

A. Higher Organic Loading Rate UASB reactor can handle higher organic loading rates thus
reduces the reactor volume.

ENERGY IS LIFE 16

CONSERVE IT



METHANE CAPTURE (BY ANAEROBIC TREATMENT OF EFFLUENT) TECHNOLOGY

B. Low Capital Cost As media is not required for carrying biomass. Thus UASB reactor is
cheaper.
C. Faster Restart The system restarts within a short time even after a longer shut down.

D. More Rugged System Due to its in-built buffering capacity UASB reactor can withstand
variations in flow, pH, COD concentration etc without system going sour.

E. Low Operating Cost As there is no moving part inside the system, it has lowest power
consumption i.e. only for feed and re-circulation pumps.

F. Higher Digestion UASB reactor reduces initial BOD up to 80% & produces appreciable
amount of biogas.

G. Easy Maintenance As there are no moving parts inside the digester, no pulsating flows, no
backwashes, no sludge recycle, the system is easy to operate and maintain.

H. CHEMICALS & NUTRIENTS Chemicals & Nutrients such as Urea, Super Phosphate is
required only during the start up and not after the plant is stabilized.

. Appearance The system is esthetically pleasing and extremely neat and clean.
J. Life Cycle Cost Life cycle cost of UASB reactor is the lowest because of :
a. Lowest operation & maintenance cost and
b. High and consisted biogas generation compared to other anaerobic systems.

K. Low Power Requirement As compared to conventional treatment processes like Activated
Sludge Process Anaerobic requires less power.

L. Less Sludge Generation Because of higher solid retention time, quantity or sludge
generated in UASB process is very less. Hence, it requires less sludge drying beds area and
the capital cost of system gets reduced.

1.4.2 Operating efficiency analysis (Existing Loss Study)

> The energy consumption for aerobic effluent treatment is higher by 7.5 kW (Based on actual
measured kW)

> Currently as methane is not captured, the same is liberated in atmosphere.

> As the methane is not captured additional fuel is consumed in boilers and hot air generators

1.5 Barriers in adoption of proposed equipment
1.5.1 Technological barrier

In Gujarat Dairy Cluster, overall technical understanding on Dairy product manufacturing is good and
rapidly increasing. Many of the dairy engineers/managers are well informed and ready to adopt new

ENERGY IS LIFE 17

CONSERVE IT



METHANE CAPTURE (BY ANAEROBIC TREATMENT OF EFFLUENT) TECHNOLOGY

technology. It has been observed that at cluster level there is committed interested for leadership and
following up is quick. In general, there is readiness to adopt provided delivery, outcome and results
are demonstrated.

The technologies need to be demonstrated within the cluster. While carrying out the audits and
presenting the Energy audit reports to the units, in the discussion with the plant owners & other
personnel, they agreed with most of the identified energy saving measures and technologies.

There appears to be no technological barrier. While carrying out the audits and presenting the
Energy audit reports to the units, it was found that significant energy can be saved by provision of
energy efficient electric motor. And hence there is a need for a better technology for efficient energy
management.

1.5.2 Financial barrier

Availing finance is not the major issue. Among the SMEs, the larger units, if convinced are capable of
either financing it themselves or get the finance from their banks. The smaller units will require
competitive loan and other support to raise the loan. However as most of them have been able to
expand their setup and grow, there is readiness to spend for energy efficiency technologies which
have good returns. Energy Efficiency Financing Schemes such as SIDBI’s, if focused on the cluster,
will play a catalytic role in implementation of identified energy conservation projects & technologies.

The cluster has significant potential of technological up gradation. However though there are good
returns, this project is highly capital intensive and requires support of policy as well as innovative
financial mechanisms. CDM needs to be duly applied to generate additional cash flow to further
improve the returns from the project.

1.5.3 Skilled manpower

In Gujarat Dairy cluster, the availability of skilled manpower is one of the problems due to more
number of units. Local technical persons available at individual location take care of maintenance or
repair works of major equipments. Maintenance or repair work of major equipments of Dairy units like
ammonia compressors, hot air generators for spray dryers etc, are generally taken care by the
equipment suppliers itself as they station one of their experienced technical representatives at
Ahmadabad for the maintenance work.

Specialized and focused training of the local service providers on better operation and maintenance
of the equipments, importance of the energy and its use and energy conservation measures will
improve awareness among the unit owners and workforce. Original equipment suppliers should also
participate in these programs.

ENERGY IS LIFE 18

CONSERVE IT



METHANE CAPTURE (BY ANAEROBIC TREATMENT OF EFFLUENT) TECHNOLOGY

1.5.4 Other barrier (If any)

No other barrier is seen. It appears that apart from high initial cost of energy efficient electric motor,
there is no other barrier.

ENERGY IS LIFE 19

CONSERVE IT



METHANE CAPTURE (BY ANAEROBIC TREATMENT OF EFFLUENT) TECHNOLOGY

2. PROPOSED EQUIPMENT FOR ENERGY EFFICENCY IMPROVEMENT
2.1 Description of proposed equipment

A. Power requirement

Sr. No. Unit Installed HP Working HP
1. Feed Pumps for UASB 6.0 3.0
2. Sludge pumps for clarifier ‘A’ 3.0 15
3 Clarifier Mechanism 1.0 1.0
4, Blowers for pre aeration tank 6.0 3.0
5. Bio-Gas Blowers 4.0 2.0
6. Feed pump for aeration 6.0 3.0
7. Nutrients dosing system 2.0 2.0
8. DAF system 7.5 7.5
9. Total 35.5HP/ 26.48 kW 23 HP/ 17.15 kW

B. Manpower required

Skills No. of Persons
Plant In- charge / Chemist 1 person
Operators 1 Person / shift
Helper 2 person / shift

C. Chemical and Nutrients

Following chemicals shall be required during commissioning and steady state operation of the plant.
Exact qty will be determined during the commissioning of ETP.

> Urea

> DAP

> Lime — as per process requirement

> Sodium Bi Carbonate

> For anaerobic treatment, Anaerobic sludge/cow dung will be required around 50,000 liters at

the start of commissioning.
2.1.1 Detailed of proposed equipment
Basic Treatment Units
The wastewater treatment system on the basis of the above parameters to be provided in four stages
Pre-Treatment (Existing)

> Screening

ENERGY IS LIFE 20

CONSERVE IT



METHANE CAPTURE (BY ANAEROBIC TREATMENT OF EFFLUENT) TECHNOLOGY

Oil and Fat removal
Equalization

Primary clarifier

YV YV V VYV

Buffer tank (new)

Secondary Treatment: Biological treatment to remove BOD and COD & to decompose organic

matter.
> First stage Anaerobic Treatment consisting of following treatment unit (New)
e UASB (Up flow Anaerobic Sludge Blanket Reactor)
e Clarifier A
e Pre-aeration
> Second Stage Aerobic Treatment consisting of following treatment units (Existing )

e Extended aeration system.
e Secondary Clarification
> Polishing Treatment (Existing)
e Treated water / Chlorine contact tank
e Pressure Sand Filter
> Sludge Management & Disposal (Existing)
¢ Sludge disposal — to separate the sludge from the thick slurry
e Drying bed
OPERATIONAL PROCESSES

BUFFER TANK: The treated water from pretreatment system after existing primary clarifier enters
into buffer tank. In buffer tank Urea and DAP will be added as nutrients. The tank is also acts as
sump for the feed to UASB.

ANAEROBIC TREATMENT The anaerobic waste treatment process is an effective method for the
treatment of many organic wastes. The treatment has a number of advantages over aerobic
treatment process, namely,

> The energy input of the system is low as no energy is required for oxygenation,
> Lower production of excess sludge( biological synthesis) per unit mass of substrate utilized,
> Lower nutrient requirement due to lower biological synthesis, and

ENERGY IS LIFE 21

CONSERVE IT



METHANE CAPTURE (BY ANAEROBIC TREATMENT OF EFFLUENT) TECHNOLOGY

> Degradation leads to production of biogas which is a valuable source of energy.
2.1.2 Equipment/technology specification

FLOW CHART FOR BIODIGESTOR SYSTEM

1800 m3/day

FLARE STACK
GAS HOLDER

CLARIFIER ‘A7

To existing aeration
svstem

P&ID FOR BIODIGESTOR SYSTEM

ENERGY IS LIFE 22

CONSERVE IT



METHANE CAPTURE (BY ANAEROBIC TREATMENT OF EFFLUENT) TECHNOLOGY

[

[

CLIENT : CORSULTANTS:

SUN ENVIRO TECHNOLOGIES PYT. LTD.,
M/S. SABAR DAIRY 170 CHEATRATAT KAGHR
HIMATNAGAR, GUJARAT PN oer_ 13- caaes
PAX:0001-712—-22828088

[E-MATL: sunenviro@hotmail.com

2.1.3 Integration with existing equipment

It is proposed that initially the anaerobic digestion system will be installed in parallel to existing
system & once the system is ready it will connected to existing aerobic system. No problems are
foreseen for integration with existing system.

2.1.4 Superiority over existing system

The proposed anaerobic effluent treatment system for methane capture is more energy efficient than
existing one and are technologically superior. Use of this technology reduces the overall plant
energy cost. It also reduces the dependency for electricity on the state electricity grid. The proposed
measure bears better technology than the existing one, which results both energy saving &
technological up gradation.

The following are the reasons for selection of this technology

> The proposed system is compact and saves space.

> It will reduce the total operating energy cost of the plant.

> It reduces the GHG emissions

> This project is also applicable for getting the carbon credit benefits.

ENERGY IS LIFE 23

CONSERVE IT



METHANE CAPTURE (BY ANAEROBIC TREATMENT OF EFFLUENT) TECHNOLOGY

> It is a clean technology.
2.1.5 Source of equipment

Methane capture systems are running successfully and the unit owners had observed the savings in
terms of energy. The proposed equipments are available within India. All LSP identified are Indian
firms.

2.1.6 Availability of technology/equipment

Suppliers of this technology are available at local level as well as at international level very easily.
Even most of the suppliers took initiative and interacting with the dairy unit owners for creating the
awareness of use of this technology.

2.1.7 Service providers
Details of technology service providers are shown in Annexure 7.
2.1.8 Terms and conditions in sales of equipment

The suppliers have already extended standard warrantee conditions for exchange, replace or repair
against manufacturing defects for a period of 12 months after the date of commissioning. Promoters
will have to promptly notify the supplier in writing of obvious defects or deficiencies after detection
thereof. Replaced parts shall become the property of the supplier upon request of the supplier.

Supplier is not liable or defects or deficiencies which are resulting from the following reasons, as long
as they are not resulting from a default of Supplier: Improper, unsuitable or negligent use, handling
and/or operation of the system by promoters or by third parties; use of spare parts other than
Genuine Parts; normal wear and tear; use of unsuitable consumables (such as, fuel, oil cooling liquid
or any other consumables), particularly the use of consumables not conciliated in the operation
manuals; improper building ground; chemical, electro- chemical or electric influences.

All conditions associated with this system are standard in nature. No special clause is incorporated.
The conditions are very common in most of the plant & machinery sales.

2.1.9 Process down time

Process down time of Units of about 14 days will be required for the integration with the existing
system.

2.2 Life cycle assessment and risks analysis

Life of the equipment is about 15 years. Risk involves in the installation of proposed project are as
follows:

> Risk involved in delay in implementation of the proposed project is due to the high initial
investment cost.

ENERGY IS LIFE 24

CONSERVE IT



METHANE CAPTURE (BY ANAEROBIC TREATMENT OF EFFLUENT) TECHNOLOGY

2.3 Suitable unit for implementation of proposed technology

The measure & technology is suitable for 2 dairy units under the Gujarat Dairy Cluster & similar units
outside cluster. This measure in fact will result in technological up gradation in vital energy
consuming area of these units. Majority of the dairies & Milk chilling centers (22 numbers in cluster)
are suitable for implementation of at least anaerobic treatment of effluent instead of aerobic treatment
of effluent.

ENERGY IS LIFE 25

CONSERVE IT



METHANE CAPTURE (BY ANAEROBIC TREATMENT OF EFFLUENT) TECHNOLOGY

3. ECONOMIC BENEFITS FROM PROPOSED TECHNOLOGY
3.1 TECHNICAL BENEFIT
3.1.1 Fuel saving

FO or equivalent fuel as mentioned in cost benefit analysis will be saved due to usage of captured
methane. Also due to downgrading of aerobic treatment, some electricity as mentioned in cost
benefit analysis will be saved. The 70560 Kgs of FO is being saved using this technology.

3.1.2 Electricity saving

It is estimated that this system will save 40500 kWh per annum (34.83 KLOE per Annum) for the unit.
3.1.3 Improvement in product quality

The measure does not have any impact on quality of product directly or indirectly.

3.1.4 Increase in production

Production will be the same as in present.